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2,580 GHz 5.000 GHz 1.000 MHz 4.16938 GHz -50,31 dBm -25.31 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31213 GHz -50,29 dBm -25.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86106 GHz -47.40 dBm -22.40 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -47.62 dBm -22.62 db
10.000 GHz 18,000 GHz 1.000 MHz 15.74889 GHz -45.51 dBm -20.51 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75539 GHz -45,52 dBm -20.52 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.74277 GHz -46.54 dBm -21.54 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.81663 GHz -46.29 dBm -21.25 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1602B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Dater 4 MAR.2018 05:27:46

@1 AvgPwr (@1 Avgpwr
Limit heck PAES Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -52,95 dBm -27.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -53.05 dBm -28.05 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.65 dBm -27.65 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -49.28 dBm -24.28 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.18003 GHz -50.12 dBm -25.12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.16309 GHz -50.27 dBm -25.27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94506 GHz -47.60 dBm -22.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84507 GHz -47.64 dBm -22.64 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75439 GHz -45.44 dBm -20.44 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74439 GHz -45.,46 dBm -20.46 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90313 GHz -46.53 dBm -21.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92563 GHz -46.53 dBm -21.53 dB
{ 1 J L] ( )| L]
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Highest Channel / QPSK

Highest Channel / 16QAM

n k= Sp: I:Iv?
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dém Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit Fheck PAR
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.34883 MHz -53.18 dBm -28.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -53.23 dBm -28.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46443 GHz -53.27 dBm -28.27 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.16007 GHz -53.19 dBm -28.19 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -34,26 dBm -9,26 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53702 GHz -37.15 dBm -12.15 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -47.55 dBm -22.55 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67256 GHz -47.61 dBm -22.61 db
10.000 GHz 18.000 GHz 1.000 MHz 15.72639 GHz -45.43 dBm -20.43 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74139 GHz -45.11 dBm -20.11 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91513 GHz -46.62 dBm -21.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92263 GHz -46.20 dBm -21.20 dg
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1602B

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 2 MAR.2018 20:48:39

Date: 2 MAR 2018 20:49:34

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 682.90855 MHz -64.26 dBm -51.26 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -64.58 dBém -51.58 dB
725,000 MHz 1.000 GHz 100.000 kHz 918.54396 MHz -63.83 dBm -50,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 36813 MHz -63.83 dBm -50,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -52.08 dBm -39.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -52.11 dBm -39.11dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86327 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -48,36 dBm -35.36 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05574 GHz -51.63 dBm -38.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05174 GHz -51.56 dBém -38.56 di
_— _—
{ 1 J L] ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM
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Spectrum Spec
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -64.51 dBm -51.51 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.99250 MHz -64.56 dBm -51.56 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.55495 MHz -63.73 dBm -50,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 878.98352 MHz -63.93 dBm -50,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -44.99 dBm -31.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -45.08 dBm -32.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -48.47 dBm -35.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -48.45 dBm -35.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03874 GHz -51.57 dBm -38.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05524 GHz -51,52 dBm -38.52 dB
\ I ) L] ( Il J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1602B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 2 MAR.2018 20:52:189

Date: 2 MAR 2018 22:17:06

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -64.65 dBm -51.65 dB 30.000 MHz 690.000 MHz 100.000 kHz 679.28036 MHz -64.53 dBém -51,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 916.07143 MHz -63,98 dBm -50,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 985.57692 MHz -63.90 dBm -50,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.48 dBm -32.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.01 dBm -33.01dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -48.65 dBm -35.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89626 GHz -48.61 dBm -35.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04524 GHz -51.46 dBm -38.46 db 7.000 GHz 9,000 GHz 1.000 MHz 7.05374 GHz -51,33 dBm -38.33 dB
_—
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LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum S
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.34 dBm -51.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 667.73613 MHz -64.41 dBm -51.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 937.77473 MHz -63.93 dBm -50,93 dB 725,000 MHz 1,000 GHz 100.000 kHz B876.78571 MHz -63.77 dBm -50,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -51.37 dBm -38.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -51.63 dBm -38.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -48.40 dBm -35.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89226 GHz -48.45 dBm -35.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05224 GHz -51.36 dBm -38.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05024 GHz -51.47 dBm -38.47 dB
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SPORTON LAB.
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Report No. : FG7N1602B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 2 MAR.2018 21:08:08

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
I - ! -
-50 dBm
| LY ey | . LN ety
J -60 dBm
’
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -64.29 dBm -51.29 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.32 dBém -51,32 dB
725,000 MHz 1.000 GHz 100.000 kHz 868.81868 MHz -63.95 dBm -50,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 881.18132 MHz -63.85 dBm -50.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.95 dBm -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.73 dBm -31,73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -48.51 dBm -35.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -48.26 dBm -35.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03824 GHz -51.47 dBm -38.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.48 dBm -38.48 d&
—_— —_—
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Highest Channel / 16QAM
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Spectrum Spec
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit fr‘hrrk PARS Limit fthnrk PARS
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.54723 MHz -64.50 dBm -51.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E83.23838 MHz -64.50 dBém -51,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -63.94 dBm -50,94 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.43407 MHz -63.99 dBm -50,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -49.81 dBm -36.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -50.33 dBm -37.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -48.37 dBm -35.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90776 GHz -48,32 dBm -35.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.49 dBm -38.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.05274 GHz -51,57 deém -38.57 d&
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s=aranas. FCC RF Test Report Report No. : FG7N1602B

LTE Band 12 / 5SMHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 667.40630 MHz -64.29 dBm -51.29 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E83.23838 MHz -64.41 dBm -51.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 927.60989 MHz -63,50 dBm -50,50 dB 725,000 MHz 1,000 GHz 100.000 kHz 952 60989 MHz -63.95 dBm -50,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.09848 GHz -52.26 dBm -39.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -52.72 dBm -39.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -48.29 dBm -35.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -48,35 dBm -35.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04274 GHz -51.41 dBm -38.41 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -51,79 dBm -38.79 dB
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Dater 2 MAR.2018 21:22:06 Date: 2 MAR 2018 21:23:01
Spectrum Spec
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 642.33883 MHz -64.42 dBm -51.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.22789 MHz -64.23 dBém -51.23 dB
725,000 MHz 1.000 GHz 100.000 kHz 900.68681 MHz -63,98 dBm -50,98 dB 725,000 MHz 1,000 GHz 100.000 kHz a08. 10440 MHz -63.80 dBm -50,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.90 dBm -30.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.13 dBm -31,13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -48.50 dBm -35.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -48.40 dBm -35.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.70 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05574 GHz -51,52 dBm -38.52 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1602B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 2 MAR.2018 21:25:46
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Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -64.61 dBm -51.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -64.69 dBém -51.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 951.23626 MHz -63,92 dBm -50,92 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.18132 MHz -63.89 dBm -50,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.13447 GHz -52.56 dBm -39.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -53.29 dBm -40.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -48.39 dBm -35.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -48,35 dBm -35.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04924 GHz -51.56 dBm -38.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05124 GHz -51.50 dBm -38.50 d&
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Spectrum S
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B684.55772 MHz -64.49 dBm -51.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.91904 MHz -64.49 dBm -51.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.70879 MHz -63.86 dBm -50,86 dB 725,000 MHz 1,000 GHz 100.000 kHz 861.12637 MHz -64,08 dBm -51,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -51.28 dBm -38.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.09898 GHz -51.61 dBm -38.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89076 GHz -48.,05 dBm -35.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05074 GHz -51.58 dBm -38.58 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05774 GHz -51.37 dBm -38.37 dB
\ I ) ( Il J « -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1602B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 2 MAR.2018 21:50:03

Date: 2 MAR 2018 21:49:08

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm
1 — ? _—
— -50 dBm
| L LN o= PR | L - — LN RP—
J -60 dBm d
N
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 678.62069 MHz -64.40 dBm -51.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.30135 MHz -64.54 dBm -51.54 dB
725,000 MHz 1.000 GHz 100.000 kHz 896.56593 MHz -64,01 dBm -51,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 947.39011 MHz -63.68 dBm -50.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.14 dBm -32.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.87 dBm -33.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -48.52 dBm -35.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -48.45 dBm -35.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04474 GHz -51.56 dBm -38.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05524 GHz -51.53 dBm -38.53 dB
—_— —_—
{ 1 J o ( )it J o

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 2. MAR.2018 21:30.59

Date: 2 MAR 2018 21.51.54

Spectrum Spec
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 dBm
I - ! ot
- 50 dbm _
| " P | L e
<0 dem
i) »
<70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 674.99250 MHz -64.32 dBm -51.32 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -64.47 dBm -51.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -63.81 dBm -50.81 dB 725,000 MHz 1,000 GHz 100.000 kHz 908.65385 MHz -63.92 dBm -50,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.59 dBm -30.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.26 dBm -32.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -48.40 dBm -35.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85077 GHz -48.41 dBm -35.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03524 GHz -51.72 dBm -38.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04824 GHz -51.50 dBm -38.50 d&
\ I ) L] ( Il J -
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saronas. FCC RF Test Report

Report No. : FG7N1602B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0000
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0028
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG7N1602B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0024
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0005
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.85V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG7N1602B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0053
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0067
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0056
20 Battery End Point 0.0004
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG7N1602B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0028
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: MSQX00PD

Page Number

1 Al71 of A172

Report Issued Date : May 04, 2018

Report Version

Report Template No.: BU5-FGLTE Version 2.0




saronas. FCC RF Test Report

Report No. : FG7N1602B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0027
30 Normal Voltage 0.0093
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0079
-30 Normal Voltage 0.0071
20 Maximum Voltage 0.0083
20 Normal Voltage 0.0004
20 Battery End Point 0.0109

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=aranas. FCC RF Test Report Report No. : FG7N1602B

Appendix B. Test Results of ERP/EIRP and Radiated Test

Radiated Spurious Emission

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3699 -41.52 -13 -28.52 -46.69 1.83 7.00 H
5550 -53.65 -13 -40.65 -61.27 2.18 9.80 H
7401 -49.08 -13 -36.08 -58.75 2.53 12.20 H
Lowest
3699 -45.70 -13 -32.70 -50.87 1.83 7.00 V
5550 -55.13 -13 -42.13 -62.75 2.18 9.80 V
7401 -46.03 -13 -33.03 -55.70 2.53 12.20 V
3756 -38.63 -13 -25.63 -43.80 1.83 7.00 H
5637 -52.89 -13 -39.89 -60.51 2.18 9.80 H
7515 -48.01 -13 -35.01 -57.68 2.53 12.20 H
Middle
3756 -43.62 -13 -30.62 -48.79 1.83 7.00 V
5637 -53.55 -13 -40.55 -61.17 2.18 9.80 V
7515 -45.23 -13 -32.23 -54.90 2.53 12.20 V
3813 -37.68 -13 -24.68 -42.85 1.83 7.00 H
5721 -54.44 -13 -41.44 -62.06 2.18 9.80 H
7629 -47.70 -13 -34.70 -57.37 2.53 12.20 H
Highest
3813 -42.02 -13 -29.02 -47.19 1.83 7.00 V
5721 -52.74 -13 -39.74 -60.36 2.18 9.80 V
7629 -46.66 -13 -33.66 -56.33 2.53 12.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=aranas. FCC RF Test Report Report No. : FG7N1602B

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Channel Frequency EIRP Limit |(_)|\rlne|rt P?).v(v;(.er Txlfsasble X AGlti(re]nna Polarization
(MHz) | (dBm) | (dBm) (dB) (dBm) (dB) (@Bi) (HIV)
3423 -57.82 -13 -44.82 -62.96 181 6.95 H
5133 -55.62 -13 -42.62 -62.69 2.23 9.30 H
6843 -37.60 -13 -24.60 -45.88 2.6 10.88 H
8556 -41.95 -13 -28.95 -51.52 2.96 12.53 H
Lowest
3423 -58.46 -13 -45.46 -63.60 181 6.95 \Y,
5133 -54.20 -13 -41.20 -61.27 2.23 9.30 \Y,
6843 -44.94 -13 -31.94 -53.22 2.6 10.88 \Y,
8556 -45.18 -13 -32.18 -54.75 2.96 12.53 Y,
3447 -57.72 -13 -44.72 -62.86 1.81 6.95 H
5172 -54.94 -13 -41.94 -62.01 2.23 9.30 H
6894 -38.27 -13 -25.27 -46.55 2.6 10.88 H
8619 -42.77 -13 -29.77 -52.34 2.96 12.53 H
Middle
3447 -59.47 -13 -46.47 -64.61 1.81 6.95 \%
5172 -52.80 -13 -39.80 -59.87 2.23 9.30 \Y,
6894 -45.11 -13 -32.11 -53.39 2.6 10.88 \Y,
8619 -46.03 -13 -33.03 -55.60 2.96 12.53 \Y,
3471 -59.22 -13 -46.22 -64.36 181 6.95 H
5208 -56.99 -13 -43.99 -64.06 2.23 9.30 H
6945 -37.57 -13 -24.57 -45.85 2.6 10.88 H
8679 -42.08 -13 -29.08 -51.65 2.96 12.53 H
Highest
3471 -60.79 -13 -47.79 -65.93 181 6.95 \Y,
5208 -54.28 -13 -41.28 -61.35 2.23 9.30 \Y,
6945 -45.01 -13 -32.01 -53.29 2.6 10.88 \Y,
8679 -45.04 -13 -32.04 -54.61 2.96 12.53 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=aranas. FCC RF Test Report Report No. : FG7N1602B

LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1650 -61.13 -13 -48.13 -63.04 1.14 5.20 H
2474 -45.70 -13 -32.70 -48.33 1.12 5.90 H
3300 -53.97 -13 -40.97 -57.18 1.34 6.70 H
Lowest
1650 -55.41 -13 -42.41 -57.32 1.14 5.20 V
2474 -43.10 -13 -30.10 -45.73 1.12 5.90 V
3300 -55.77 -13 -42.77 -58.98 1.34 6.70 V
1664 -57.74 -13 -44.74 -59.65 1.14 5.20 H
2496 -56.11 -13 -43.11 -58.74 1.12 5.90 H
3330 -64.37 -13 -51.37 -67.58 1.34 6.70 H
Middle
1664 -56.09 -13 -43.09 -58.00 1.14 5.20 V
2496 -50.14 -13 -37.14 -52.77 1.12 5.90 V
3330 -64.80 -13 -51.80 -68.01 1.34 6.70 V
1680 -57.83 -13 -44.83 -59.74 1.14 5.20 H
2518 -51.96 -13 -38.96 -54.59 1.12 5.90 H
3360 -59.74 -13 -46.74 -62.95 1.34 6.70 H
Highest
1680 -52.16 -13 -39.16 -54.07 1.14 5.20 V
2518 -52.22 -13 -39.22 -54.85 1.12 5.90 V
3360 -60.90 -13 -47.90 -64.11 1.34 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5000 -56.84 -25 -31.84 -63.56 2.40 9.12 H
7505 -38.81 -25 -13.81 -48.44 2.87 12.50 H
10008 -51.02 -25 -26.02 -59.94 3.18 12.10 H
Lowest
5000 -58.55 -25 -33.55 -65.27 2.40 9.12 V
7505 -42.62 -25 -17.62 -52.25 2.87 12.50 V
10008 -52.83 -25 -27.83 -61.75 3.18 12.10 V
5052 -48.60 -25 -23.60 -565.32 2.40 9.12 H
7580 -36.27 -25 -11.27 -45.90 2.87 12.50 H
10107 -55.58 -25 -30.58 -64.50 3.18 12.10 H
Middle
5052 -55.35 -25 -30.35 -62.07 2.40 9.12 V
7580 -41.50 -25 -16.50 -51.13 2.87 12.50 V
10107 -55.67 -25 -30.67 -64.59 3.18 12.10 V
5100 -52.03 -25 -27.03 -58.75 2.40 9.12 H
7652 -43.27 -25 -18.27 -52.90 2.87 12.50 H
10206 -55.26 -25 -30.26 -64.18 3.18 12.10 H
Highest
5100 -52.85 -25 -27.85 -59.57 2.40 9.12 V
7652 -48.77 -25 -23.77 -58.40 2.87 12.50 V
10206 -56.43 -25 -31.43 -65.35 3.18 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1400 -62.86 -13 -49.86 -64.23 1.167 4.69 H
2098 -63.38 -13 -50.38 -65.98 1.446 6.20 H
2798 -63.61 -13 -50.61 -67.17 1.694 7.40 H
Lowest
1400 -64.16 -13 -51.16 -65.53 1.167 4.69 \%
2098 -64.24 -13 -51.24 -66.84 1.446 6.20 V
2798 -64.00 -13 -51.00 -67.56 1.694 7.40 V
1406 -59.86 -13 -46.86 -61.23 1.167 4.69 H
2110 -51.54 -13 -38.54 -54.14 1.446 6.20 H
2812 -63.48 -13 -50.48 -67.04 1.694 7.40 H
Middle
1406 -62.02 -13 -49.02 -63.39 1.167 4.69 V
2110 -54.74 -13 -41.74 -57.34 1.446 6.20 V
2812 -63.79 -13 -50.79 -67.35 1.694 7.40 V
1414 -63.39 -13 -50.39 -64.76 1.167 4.69 H
2120 -59.86 -13 -46.86 -62.46 1.446 6.20 H
2826 -60.63 -13 -47.63 -64.19 1.694 7.40 H
Highest
1414 -63.40 -13 -50.40 -64.77 1.167 4.69 V
2120 -44.72 -13 -31.72 -47.32 1.446 6.20 V
2826 -59.81 -13 -46.81 -63.37 1.694 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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